

Government of the People's Republic of Bangladesh
Chemical Laboratory
Custom House, Chattogram.
Web: www.chc.gov.bd/reports
E-mail: chcchemi.laboratory@gmail.com

Scanned
14 AUG 2022

Subject: Chemical Test Report.

Sample Received On: 31.07.2022

Sample Code No:

Date of Delivery:

Test Report No:

1405

01	B/E No. & Date	:	C-1234749, Date-13.07.2022.
	File No. & Date	:	
02	Name of Section	:	Section-3
03	Declared Commodity Name as per Invoice/BE	:	Invoice Item (Without Tag) Paper Board (Sample: 01 Piece)
04	Method of Test/Analysis	:	Phy. tests C/CPB test etc.
05	Physical & Chemical Properties & Ingredients Found	:	Paperboard. Off-white colour. Both surfaces have coating layers. GSM=449 CPB test=+Ve. Ingredients: Cellulose paperboard, Coating layer is made of a mixture of cellulose fibre and starch gum.
06	Result of Physical /Chemical Test/Analysis	:	The supplied sample is "Paperboard both surfaces are coating with a mixture of cellulose fibre and starch gum."
07	Probable use of Imported Goods.	:	It is used in air tightening caps, closers etc.
08	Comments (If any)	a	Examined sample attached by Tag No. 277869 with seal-gala.
		b	
		c	

22/08/22
Md. Helal Hassan

Signature of Examiner
Md. Helal Hassan
Chemical Assistant
Custom House, Chattogram.